
������������

�� �	�
�����
���	�������������������������������	�������������������������������
�	���	�����������������������	
������ �������	���������	���
�� ���	�
�	�������������� �����������
���������������	�����	������ �
��������������������

�������� �������	�� ���
��������

�
 �����
������ ���������������
 ����������

�������������
���� �����
�� ���������� ���������������������������������
������������

�� �����
���� �� �� � ���!�"� ���� ����������������

�#���� ���������$���$������ �%� �%�&��� �!���%�!���!�'�(�!�)�(� �*

�������� ���������������� �
�����	�(�+�+���������������������� �� �������"�������+�	�����������$���� �������+�,�������+�!�"� �+

�������-���������������� �
�����	���(�+�+�
[...]
Fig. 2. 1: ATF units at the plant inlet (Hydac. 2020). 

 

Fig. 2. 2: Schematic drawing of the ATF Unit (self �± cleaning filters plant, Rundu), (Hydac. 2020). 



 

11 
 

2.2.2 Automatic back-flushing filter AutoFilt® (RF-14) Filter. 

A crucial piece of equipment for water treatment facilities is the RF-14 filter unit. 

Feeders for coagulation and flocculation are made to make micro flocs by destabilizing 

colloidal particles. It is also intended to administer a biocide when the filter layer 

becomes clogged with biofouling. A serpentine flocculator was provided to flocculate 

flocs before entering the RF-14 filter as depicted in Fig. 2. 3 in the below (Yao & He. 

2014), (Meireles, Prat & Estachy. 2015). Allhands and Marcus. (2000), studied a 

screen intended to retain agglomerated particles and reduce water turbidity using filter 

elements within RF-14.  

Meireles, Prat & Estachy. (2015) concluded that when backwashing was triggered, a 

geared motor was started to rotate an axially arranged cleaning device with individual 

cleaning nozzles. Due to the differential pressure between the filtrate line and the 

backwash line, there is a partial flow reversal around the wash nozzle. Fig. 2. 3 and 

Fig. 2. 4, shows that part of the filtrate flows from the outside through the filter element 

into the wash nozzle openings, and the sediments inside the filter basket are loosened 

by the resulting flow and discharged through the lower valve (Xu. et al., 2008). 

As the geared motor continues to rotate, the cleaning nozzle slides radially along the 

entire inside of the filter basket. This will thoroughly clean the filter basket. When the 

backwash cycle is complete, the backwash valve in the backwash line closes and the 

motor stops rotating. A typical hydraulically cleaned SCF is shown in Fig. 2. 3 and is 

the type of SCF which NamWater will assess to remove impurities from river water.  









 

15 
 

           

Fig. 2. 7: PLF unit (Self �± Cleaning Filters Plant �± Rundu). 

2.3 Assessment of backwashing pressure difference. 

Screen filters may be categorized according to the filtering method (or mechanisms) 

that they utilize, with straining being the most common of these mechanisms. There is 

a possibility that suspended particles with a size that is less than the mesh size will 

pass through the screen, while bigger particles will accumulate on the interior of the 

screen (Vieira, Weeber, and Ghisi. 2013). In this instance, the mesh size is greater 

than the size of the suspended particle, and the amputation is controlled by the action 

of physical forces. The process of filtering may be divided down into two separate 

categories, as shown in Fig. 2. 8 (Meireles, Prat & Estachy. 2015), which are (1) screen 

filtration and (2) filter cake filtration. 

 





 

17 
 

2.3.2 Filter of cake filtration. 

Xu. et al., (2008) looked at the issue of particles being lodged in a mesh screen and 

being difficult to remove from the screen after they have been lodged. In addition to 

interactions between particles, it was found that high-pressure and high-velocity water 

flow had a role in the gradual decrease of particles both within and on the surface of the 

mesh. This reduction took place during the process. This resulted in a significant rise in 

the level of complexity associated with the motion of the particles. According to Xu. et 

al., (2008), as particles settle on the screen, they stretch out and thicken until they 

completely obscure the surface. This process continues until the surface cannot be 

seen at all. 

The particles come together to create their own structures, and water flow or particles 

of a lower size can only enter the structure by a narrow opening or a winding channel. 

The porosity is reduced, most of the particles are encapsulated, and the water flow 

capacity is reduced. The process is not complete until the tiniest particles have been 

encapsulated. It cannot be tolerated for either the pressure loss or the pressure 

difference between the interior and outside of the screen to continue to widen at this 

rate. Allhands and Marcus. (2000) found that it was difficult to proceed with the filtration 

process when the filter cake became clogged with debris. 

Fig. 2. 8 is a representation of the procedure that is used to calculate the pressure drop 

across a screen filter. At first, the screen brings down the pressure (�­ P1) and does 

away with the need for filter cakes. As increased cakes are added to the display, the 

pressure (�­ P2) begins to drop. 

Because of this, we can calculate the drops in pressure at the screen filter by using 

Equation (2.1): 

�¿�2 
L �¿�2�5��
E���¿�2�6                    Eq. 2. 1 

where �­ p is the filter pressure difference and �­ p1 is the screen pressure difference. 

The filter film adds a pressure drop of Pa, which is denoted by �­ p2. 

Based on the filtering process of screen generation, Darcy's law provides a 

mathematical representation of the pressure difference across the screen.  

 

�¿�2�5 
L
���è�Å�Ä�-�Ì�-

�. �:�5�?�����;�.

���.
                           Eq. 2. 2 



 

18 
 

When the porosity of the media is between 0.3 and 0.5, the empirical factor �:�-�5�; is 5.0 

(Tang. et al., 1984). Letter (L) represents the thickness of the media in meters; is the 

water viscosity in pascal seconds; (u) represents the stream velocity in meters per 

second; (S1) represents the specific particle surface area in �:�I �6�;; and (�Ý) represents the 

porosity of the media. Since Eq (2.3) was only ever used for laminar flow, it is possible 

to determine the pressure loss that occurs during turbulent flow by applying the formula 

that was published by (Heertjes. et al., 1982). 

 �¿�2�5
�5�ä�9�9
L

���è�Å�Ä�-�Ì�-
�. �:�5�?�����;�.

���.
                                                                                          Eq. 2. 3 

An explanation of the Reynolds number �~�‹ based on the mesh diameter was offered by 

(Heertjes. et al., 1982). This was done to identify the different flow regimes.  

 �~�‹ 
L��
�–�›�Š�–

�Æ
                                                                                                            Eq. 2. 4 

where �~�‹ represents the Reynolds number of the flow through the mesh, dp is the 

diameter of the screen in meters, and is the density of water expressed in kilograms per 

cubic meter. 

Based on the computed Reynolds number, the following may serve as a guide for 

determining the flow modes: When �~�‹is less than 3.0, the flow is laminar; when �~�‹ is 

higher than 7.0, the flow is turbulent; and when �~�‹ is between 3.0 and 7.0, the flow is in 

the transitive state. Laminar flow occurs when �~�‹is less than 3.0. Turbulent flow occurs 

when �~�‹is greater than 7.0. Source: (Heertjes. et al., 1984). 

Compressibility of the cake is an essential property that must be always taken into 

consideration, but particularly when filter rinsing is involved. Because of this, 

determining the amount of pressure loss caused by the cake is a challenging 

endeavour. Since both the screen and the cake utilize the same filtering mechanism, it 

is possible to anticipate the pressure difference induced by the cake by utilizing equation 

(2.5) (Muhammad. et al., 2015).  

 �¿�2�6 
L���Ú�7�¿�2�5                                                                                                       Eq. 2. 5 

where is a number (�Ú�; lies between 2.5 and 4.0 based on the empirical factor. 

 

 



 

19 
 

2.4 Types of Sand Filters. 

The usage of sand and gravel as filter media for water demands may be categorized 

into three basic filter types: Slow sand filters (SSFs), Rapid sand filters (RSFs), and 

Roughing filters (RFs). 

2.4.1. Slow Sand Filters (SSF). 

As seen in the graphic below, the process of gradual sand filtration is used to purify 

water that involves pushing water through a porous layer of sand that contains biological 

membranes that filter and metabolize organic chemicals in water depicted in Fig. 2. 9  

(Ding and Wang. 2011), (Morita and Reali. 2019). Studies on the impact of sand bed 

depth on filter installation have also been done by (Gotinger. et al., 2011), Xu, Xue & 

Yang. 2018). According to Wegelin. (1996), to avoid clogging, slow sand filters (SSFs) 

need untreated water to have a turbidity of less than 10 NTU (Nephelometric Turbidity 

Units). The authors also noted that while rapid sand filtration (RSFs) makes river water 

treatment highly challenging, it is frequently employed.  

It was discovered that the usage of SSF could ensure the necessary space for the plant 

and that the river could be utilized as a supply of water by reducing raw water turbidity 

to not more than 10.0 NTU at fair assembly, operation, and preservation (O&M) rates. 

Researchers looking into nurseries and greenhouses such as Nyberg. et al., (2014) 

discovered a requirement to increase mineral water consumption effectiveness by 

lowering the volume of irrigation mineral water that is refilled. Ufer. et al. (2008) pointed 

out that SSFs are inexpensive and low maintenance, simple to use, and can enhance 

water quality by reducing turbidity and disease transmission.  

The effectiveness of the treatment procedure used a slow sand filter of agricultural and 

industrial wastewater with activated carbon was examined by Babashola. et al., (2020), 

and it was discovered that the SSFs were highly successful at eliminating turbidity when 

constructed appropriately and without overloading. By utilizing filters, the authors were 

able to reach efficacies of turbidity reduction ranging from 96.5% to 98.3%. 

 



 

20 
 

 

Fig. 2. 9: Convectional Slow Sand Filtration. 

2.4.2 Rapid Sand Filters (RSF). 

According to Wang. et al., (2010), flash filtration is a physical and chemical technique 

that removes suspended particles from water by forcing them through an absorbent 

material. This is often accomplished by the force of gravity brought on by a pressure 

difference, as seen in Fig. 2. 10. The main processes involved can be summarized as 

screening, flocculation, and sedimentation. The filter performance of the Quicksand 

filter ranges from 120 to 300 m³/m³/day (Gottinger. et al., 2011).  

Due to the high separation rate, the space requirements of high-speed filter systems 

can be reduced by up to 20 % compared to low-speed sand filters (Xu, Xue. & Yang. 

2018). However, this is achieved at the expense of the supposed biological processes 

of slow sand filters. According to Albers. et al., (2015), filters should periodically be 

backwashed to avoid becoming clogged with accumulated particles such precipitated 

metal oxides and surplus biomass.  

Water level over sand 

Schmutzdecke

Sand

Inlet

Overflow

Outlet







 

23 
 

2.5 Historical Context for Coagulation and Flocculation. 

The electrostatic interaction between pollutants and coagulant-flocculent agents on 

zeta potential measurement was defined using criteria based on the coagulation-

flocculation mechanism (Lopez-Maldonado. et al., 2014). Primary treatment and 

coagulation/flocculation units in water and wastewater treatment plants are used to 

remove suspended particles (Abu Bakar. 2021).  

The therapeutic effectiveness of coagulation and flocculation depends on the specific 

coagulants and flocculants used (Ahmad. 2021b). The concept of coagulation and 

flocculation, as described by Fard. et al., (2021), entails the destabilization of 

suspended particles by the addition of coagulants and flocculants to reduce repulsive 

interactions between particles. The necessity arises from the fact that the formation of 

floc is impeded in an unstable environment.  

In a study conducted by Aktas. et al. (2013), it was shown that the collision of 

destabilized particles resulted in the formation of larger flocs, which exhibited 

enhanced precipitation. Chemical coagulants and flocculants are often employed in 

the treatment of raw water and wastewater due to their established efficacy in the 

removal of suspended particles (Igwegbe and Onukwuli. 2019), (Kumar. et al. 2021), 

and (Ramli and Abdul Aziz. 2015). According to Kumar. et al. (2021), the outcome of 

the procedure yields silt that is nonbiodegradable and need treatment before to its 

disposal in an uncontrolled setting. 

2.6 Working mechanism of coagulant and flocculant. 

The shown procedure in Figure 2.12 (a) illustrates the simplest coagulation-

flocculation process using a commonly used positively charged chemical known as 

alum. Flocculation is commonly employed as a means of detecting coagulation in the 

water and sewage treatment industries. Flocculation is a process that leads to the 

formation of discernible suspensions of sub-microscopic particles, known as micro 

flocs, which have increased in size due to collisions. 

 

 





 

25 
 

According to Jin. (2005), and the findings of Nnaji. (2012) and Ma. et al., (2001), there 

are seven elements that influence flocculation or flocculation, and these factors include 

temperature, pH, effluent quality, mixing speed, dose, and the kind of coagulant. 

According to the findings of the trials conducted by Saritha. et al., (2015), an overdose 

has the potential to disrupt this phenomenon.  

As a result, water treatment facilities are required to think carefully about the precise 

mechanism of coagulant dosage. Patel and Vasi. (2013), did research and discovered 

that establishing the right dose is vital to lowering dosing costs, limiting sludge 

development, and achieving ideal treatment performance. Additionally, they found that 

determining the correct dosage is important for obtaining optimal treatment 

performance. According to the findings of several studies carried out by a variety of 

researchers, the effectiveness of turbidity removal varies with water pH, alum dose, 

and beginning turbidity. Volk. et al., (2000) provides a concise summary of the findings 

that were gathered. 

2.8 Knowledge gaps and future research directions for self-cleaning filters. 

Because these types of filters are unable to remove particles smaller than 30 microns, 

continuous research on self-cleaning filters that use flocculation and flocculation 

processes should concentrate on river water. To increase effectiveness and 

performance and to achieve previously defined water quality criteria, it is necessary to 

develop a theory, processes, and conduct advanced research on agglomeration and 

flocculation. It is important to undertake water pre-treatment so that the screens and 

cartridge components in the process-inline filters do not get clogged. 

 

 

 

 

 

 

 

 

 

 



 

26 
 

Chapter 3: Experimental Procedure. 

3.1 Procedures.  

The plant shown in Fig. 3. 1 and 3. 2 relies on the Okavango river located in Rundu, 

Namibia, as its primary water supply. The facility possesses the capability to generate 

250 cubic meters per hour (m3/h) of potable water. Due to the heightened turbidity and 

water depletion, it is necessary to employ self-cleaning filters for the treatment of river 

water. The objective of this study was to identify a methodology for reducing water 

turbidity level below 0.5 NTU, which is deemed suitable for human consumption. 

 
Fig. 3. 1: The utilization of a self-cleaning filter has been employed as a technique for the treatment of 

river water to effectively eliminate turbidity.     

 

Fig. 3. 2: Water treatment process (Hydac. 2020). 



 

27 
 

3.1.1 Location for river water sampling and study.  

The major goal of the container trial paper was to control the optimum possible amount 

of the coagulant and flocculant, such as Sudfloc 3500 and Aluminum sulphate. From 

the Okavango River (Namibia), water samples will be collected for container 

examination. On-site testing will include many jars. The container experiment's results 